For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 102

2082 S/N 800,000 - 821,059

Air Intake

/

\\

=

/

e

[}

\
\

-

™

[Te)

<

P
=

>

_
O

W=+

-~
e
T ——
T

Rt

[(e]

M/

)

;f\\k lllll

0

(#2]

G___ w5
e m

-

.mymowerparts.com

7] ...|......|1w“““

T

\./,./,
)i

,—\

-

4
@




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 2 of 102

Air Intake
Ref#  Part Number Qty S/P/F  Description
1 KH-X-276-7 1 S Nut, Wing, 1/4-20
2 KH-45-082-01 1 /P Cover, Air Cleaner
3 KH-231032 1 /P Seal, Element Cover
4 KH-52-082-04 1 /P Cover, Air Cleaner Element
5 KH-45-083-01 1 S Precleaner
6 759-3359 1 S Element
7 KH-X-67-98 4 S  Screw, Sltd Hex Wash Hd, #10-32 X .56 Lg
8 KH-52-094-06 1 /P Base, Air Cleaner
9 KH-277093 1 /P Gasket, Air Cleaner
10 KH-52-754-01 1 /P Kit, Elbow (Includes Ref No. 11 & 12)
11 KH-52-086-11 1 Screw, Hex Cap, 1/4-20 X .62 Lg
12 KH-25-041-06 1 /P Gasket, Air Intake Elbow
13 KH-X-22-9 2 Washer, I.T. #10
14 KH-X-50-57 2 S  Screw, Sitd Pan Hd, #10-32 X 1.5 Lg
15 KH-X-50-37 1 /P Screw, Sltd Pan Hd, #10-32 X 2.25 Lg
16 KH-X-25-79 1 Washer, Plain, #10
KH-25-113-07 1 Decal, Air Cleaner Instruction

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 102

3]

\““unnnnunn",. //

.,.
Vi =
/

WWW.mymowerparts.com

o
0
S
—
N
©
o
O T
S35
o 2
S5

/ !/
Z o3 Yoy
0w ~— L \ /
N b A L — \\ \
s uqua o \ ™ //
N \N ._C_\

A/H \“\
N v




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 4 of 102
Baffles & Shroud

Ref#  Part Number Qty S/P/F  Description
1 KH-82-755-05 1 Kit, #1 Cylinder Head Baffle (Includes Ref No.

2)

2 KH-X-301-8 1 Plug, Button

3  KH-52-755-71 1 Kit, Blower Housing [Includes Ref No. 4 (Qty
2), 5 (Qty 2) & 6]

4 KH-52-086-11 2 Screw, Self Tap, 1/4-20 X .62 Lg

5 KH-52-468-16 2 Washer, Flat, 1/4

6 KH-52-217-01 1 Support, Upper Housing

7  KH-X-67-83 9 Screw, Hex Wash Hd, 1/4-20 X .43 Lg

8 KH-52-063-30 1 Baffle, #2 Cylinder Head

9 KH-52-063-01 1 Baffle, #2 Cylinder Top

10 KH-52-063-39 1 Baffle, Pump (Used on Tractors w/Serial No.
811,501 & above)
KH-52-113-34 2 Decal, HP

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 102

2082 S/N 800,000 - 821,059

mm .---...-I-...nv_.vm.w.w.‘ v
Y/
//
1/
//
74 (30}
1/ .
\\ )
/
//
Vi
//
//
==’ 1T \“\
\\“““““\ T DO
(2 n.m\ . \
S A A
2 ) AN \ L\
S f A\ N\ g R Y “
e ﬁ Jv/ \./ .mw, \ /””, /y /- \
S Y/ RO\ AN \
S YA O\ /N \
= o) .||||||...|cyayw A \ /mmm\ p ! I”/
O \
= \ \ \
5 \ \ 7} ‘
_._F.u % // ../4“““\ QM“
o3 GH. — |L1 ”g \&\ \\\\ .,./i ’
o \\ / \\ ~ S
W /Arr /{“m Ar_\\ - , ‘, ’ ’
m A\ fJuV/ n_s”\\
B R\II/ = \\““M
lmxn/r \\\““\

/' \
AN

N
\

Q0

(e A_ Lm
N
\ww. | 1\

/

“D_‘w

_“_‘

()l

nwru

. @]
S S
v ._nh.u
o S
I 2 o
<& (c
AAC‘ < Nu
.AAVVY =L W
& S )
G I =
A‘Av\ o
Hu, MHAA e _\V \ \
{
{ - \
Nt mﬂm ) )
Amuu o4 g
RN\ S ortEd
D G -
//Nnm A‘ﬂ ||. ;7
7/”/ ! - _.IIIth. b —— s
I / /ﬂ) - Lo _.”u o nm- /,/ ’ ' o
™ /”/ — e . d
- /”/
N e—




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 6 of 102
Battery & Electrical Components
Ref#  Part Number Qty S/P/F  Description
1 725-3174 1 S  Battery
2  725-3196 1 /P Cable, Positive Battery
3  725-3193 1 Cable, Negative Battery
4  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg
5 736-0275 1 S  Washer, Flat, .34 X .68 X .062 Thk
6 703-1823 1 S  Hold Down, Battery
7 731-3105 1 Tray, Battery
8 710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
9 736-0270 2 /P Washer, Bell, .265 X .75 X .062 Thk
10 725-1426 1 S Solenoid
736-0119 2 S  Washer, Lock, 5/16
712-3010 2 S Nut, Hex, 5/16-18 GR5
11 725-3206 1 S Cable, Starter
12 726-3008 1 /P Clip, Cable
13  736-3006 2 /P Washer, Int-Ext, 1/4
14 729-0207 1 Holder, Fuse
725-1381 1 S  Fuse, 20 Amp
16  729-0209 1 Clip, Fuse Holder Mtg
17  710-0473 1 /P Screw, Truss Mach, #10-24 X .50 Lg
18  725-1375 1 S Relay
19 710-0473 1 /P Screw, Truss Mach, #10-24 X .50 Lg
20  725-3165 1 S Indicator, Voltage
21  736-0147 1 S  Washer, External, #10
22  736-0722 2 S  Washer, Lock, #10
23 712-0121 2 S Nut, Hex, #10-24
24 712-0291 2 S Nut, Hex Center Lock, 1/4-20
25  710-0653 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 X .38 Lg
26  725-3204 1 Battery Harness
726-3020 2 Strap, Tie
27 725-3147 1 Lug, Quick Connect

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 102

2082 S/N 800,000 - 821,059
Battery Tray & Heat Baffle

<
\\

\
‘Mum!.innnl ]

e,

/ Tl
y /T —
N\ / TG
.,v /A A//”u/ ///J/ ]
/ \ i
\\\ / // \V
4 // e
/ AV ’/
\
\
[T'e)
\AW/W
/
/
//
, A/
™ @
<o)
7 ¥
[{s] AH\\\Q\‘LJ.
A ll'\.\.u
A
B LD // ,/
i £ \
[T JUR.C. G
L W W
R O B\ \ N
. ‘.1- .NV V /I/r..nll“uuuv IIIIm.I Iﬂuuuuﬂv
4 iy AMN _ /
IV A "
N
\
o m\mmv
. (S
e 2 =
w

P

(=]
32

o}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Battery Tray & Heat Baffle

Page 8 of 102

Ref#  Part Number Qty S/P/F  Description

1 703-1827 1 S  Tray Assy, Battery

2 703-1880 1 Baffle, Intake - RH (Used on Tractors w/Serial
No. 811,500 & below)

3 736-0105 5 /P Washer, Bell, .380 X .88 X .060 Thk

4  710-0376 5 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5

5 703-1879 1 Baffle, Intake - LH (Used on Tractors w/Serial
No. 811,500 & below)

6  723-3058 1 Strip, Foam Gasket Sealing, 10.31 in. Lg
(Used on Tractors w/Serial No. 811,500 &
below)

7  710-0751 3 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5

8 710-3012 1 Bolt, J-Type, 1/4-20

9 736-0329 8 S  Washer, Lock, 1/4

10 712-3006 9 /P Nut, Hex, 1/4-20 GR5

11  703-2056 1 Baffle, Heat

12 703-1997 1 S L-Bracket, 1.9 Lg

13 703-1998 1 /P L-Bracket, 1.1 Lg

14  703-2057 2 S  L-Bracket

15 710-3013 4 /P Screw, Hex Cap, 1/4-20 X .5 GR5
16 723-3042 3 /P Bushing, Snap, 7/8 ID

17  723-3059 2 /P Seal, Heat Baffle, 19" Lg
18  723-3060 1 Seal, Heat Baffle, 17" Lg
19  735-3040 1 Insulator, "+" Battery Post
20 726-0211 2 S Nut, U-Type, 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\\IIIIIIIJ’

pu——

Y

: /[
: / /| ™
% ‘\ \\ __ ..///
......,.:........ “ rlH“// N\
2 J R\
a AN~ )
T —— // / L\

\ /
Ny )

=

,_
T ,”” ,,, m\
mm_......-..“_..--..il... ~ _ nf.ww

I Ly T

| u.mu,n.. .nmu e o )]
mﬁ \ _ o \“n .‘w_ nu

/]

e e

(,/,_

S e F_.n.u \ .
/ vnmmw

e e e e

+

(9]

T
Ve o™
If
i
-

L
A@MN / _A.nU\
A

f f F7.
e —" AN De——

2082 S/N 800,000 - 821,059
Brakes & Connections

\, Lh.../

N,
\

PO, &

/E‘hv

F

,(\ v_\_m.,-wv

(&>

.\

) ./,A“
/5 ,

o

st

fs.com

5
i ww

) DA _ﬁ_m
NS

-~

’
-
VLl

owerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Brakes & Connections

Page 10 of 102

Ref#  Part Number Qty S/P/F  Description
1 724-3004 1 S Pad, Brake Pedal
2 703-0848 1 Pedal Assy, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
3 703-1393 1 Bracket, Parking Brake
4  720-3019 1 S  Grip, Parking Brake
5 736-3001 2 /P Washer, Wave, 1/4 Dia
6 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
7  703-1956 1 Bracket, Start Switch
8 710-0106 1 /P Screw, Hex Cap, 1/4-20 X 1.25 Lg
9 712-0291 1 S Nut, Hex Center Lock, 1/4-20
10 748-3006 1 S  Lever, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
11 747-3023 1 /P Rod, Center Brake
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
12 732-3010 1 S  Spring, Extension, .50 OD X 7.32 Lg
13  703-0223 1 Shaft Assy, Brake
14 703-0225 1 S  Arm Assy, Parking Brake Plate
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
15 716-3001 2 S Ring, Retaining
16  703-0412 1 Pedal Assy, LH - Brake
715-3000 1 S  Pin, Spiral Spring, 1/4 Dia X 1.38 Lg
17  703-0416 1 Pedal Assy, RH - Brake
737-3000 1 S  Fitting, Lube, 3/16 Drive Type
18  711-3037 2 S Pin, Clevis, 3/8 Dia X 1.56 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0507 2 S  Pin, Cotter, 3/32 Dia X .75 Lg
19  719-3013 2 /P Clevis, Adjustment
20 747-3022 2 /P Rod, Brake
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0474 2 S  Pin, Cotter, 1/8 Dia X .75 Lg
21  732-3026 2 Spring, Extension, .66 OD X 3.3 Lg
22  759-3423 2 Kit, Brake Caliper
23  703-1787 2 Bracket, Brake Mounting
24  710-0376 4 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
25 736-0119 4 S  Washer, Lock, 5/16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 102

2082 S/N 800,000 - 821,059

Breather & Vent

-

o

)

<

Ty

M

W) ._w_

/
(

\
/{

\
\

/
(

\
\
/m\\“..

\

/
“\

\

/

/

/

/

/

0]
\

/
/

N

—

/

)

/
/4
\\\“\

o

A
@

o0

9]

-

-

<




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 12 of 102

Breather & Vent
Ref#  Part Number Qty S/P/F  Description
1 KH-52-326-05 1 S Hose, Breather
2 KH-X-81-1 2 Nut, Hex, 1/4-20
3  KH-X-25-12 2 /P Washer, Plain, 1/4
4  KH-52-096-08 1 /P Cover, #1 Upper Cylinder Valve
5 KH-52-055-01 3 S  Gasket, Valve Cover
6 KH-231419 1 S  Filter, Breather
7  KH-52-032-04 1 S  Seal, Breather
8 KH-52-462-01 1 S  Valve, Breather
9  KH-52-096-22 1 S  Cover, #1 Lower Cylinder Valve
10 KH-275220 1 Stud, #1 Cylinder Valve Cover, 1/4-20 X 3.25
Lg
11  KH-X-352-39 1 Stud, #2 Cylinder Valve Cover, 1/4-20 X 2.25
Lg
12 KH-52-096-18 1 Cover, #2 Cylinder Valve

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 102

WWW.mymowerparts.com

M

2082 S/N 800,000 - 821,059
Caliper Brake Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 14 of 102

Caliper Brake Assembly

Ref#  Part Number Qty S/P/F  Description
1 759-3423 2 Kit, Brake Caliper
2  759-3185 2 S  Puck Kit, Brake
3 732-3042 4 S  Spring, Compression
4  710-0331 4 /P Screw, Hex Cap, 3/8-24 X 2.25 Lg
5 712-3054 4 /P Nut, Hex Lock, 3/8-24
6  710-3133 2 Screw, Socket Hd Shid, 5/16-18 X 1.25 Lg
7 712-3055 2 S Nut, Hex Top Lock Jam, 5/16-18 GR5
8 736-0344 4 S  Washer, Flat, .390 X 1.0 X .030 Thk HDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

A
S &m /
N S e
o ) \\ \\
E [ hH,fUﬂH\_
2 Ry
Dnuu mq-.sz?.?)rsra..wA !...“\\
_M ’ n“/w:.”:_u__fr
! N
| “vv __”/Jﬂ,u_,\mv %
A.Am /nﬂﬂn.l.u\ J Gam,
mnmm_vs nmv .mu./“ ,, =
i
bl [\ DY N Q
\ / \\\\. pU-
.m“,“n.._ ’ n
- S
\ w
(@]
S
>\
oo
- W
(@)
Lo
o
—
Al
[o0]
S ¢
E
S 3
3 g
QO



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 16 of 102
Camshaft & Valves

Ref#  Part Number Qty S/P/F  Description
1 KH-52-012-09 1 S Camshaft
2 KH-52-019-03 4 Tappet
3 KH-41-755-10 4 /P Kit, Retainer
4 KH-230011 2 /P Retainer, Intake Valve
5  KH-25-089-01 4 Spring, Valve
6 KH-52-032-13 2 S Seal, Intake Valve Stem
7 KH-52-017-07 2 Valve, Intake
8 KH-52-016-06 2 Valve, Exhaust
9 KH-52-413-01 2 /P Rotator, Exhaust Valve

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o
— \M“
©
= & 8 3
4 /] 5 9
0 | \“HUM l///
{ WHHHHUD 0] ﬁm,\,w,wg/ A / ,/
N | 4 Gl \\.@:;
\ -,MK\ /”“K\\
2 // /
\
O\
\Vq/ //
) /- \
/
B Y
C
S )
> )
: | N S
3 ﬁ Ty
Q
o
o
)
m m \.ﬁ
23 N
85 WS ®
QS8 g =i )0

[}

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 18 of 102

Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KH-X-6-8 4 Screw, Hex Cap, 5/16-18 X 2.75 Lg
2 KH-X-21-1 4 Washer, Lock, 5/16
3  KH-52-041-09 2 S  Gasket, Intake
4  KH-X-77-2 2 Nut, Hex Jam, 5/16-18
5 KH-X-352-37 2 S  Stud, 5/16-18 X 1.0 Lg
6 KH-52-164-10 1 Manifold, Intake
7  KH-52-445-02 2 Strap, Lifting
8  KH-25-155-02 1 /P Connector, 90
9  KH-52-853-27 1 Kit, Carburetor w/Linkage [Includes Ref No.
10,11, 12,13 (Qty 2), 14, 15 (Qty 4) & 16 thru
32]
10 KH-277069 1 S  Gasket, Air Cleaner
11  KH-271030 1 /P Gasket, Carburetor
12  KH-82-755-07 1 /P Kit, Governor Linkage [Includes Ref No. 13
(Qty 2)]
13  KH-25-158-09 2 S  Bushing, Governor Linkage
14 KH-52-186-06 1 Arm, Governor
15 KH-25-086-27 4 /P Screw, Throttle & Choke Plate
16  KH-25-146-03 1 Plate, Choke
17  KH-25-194-01 1 Ball, Choke Friction
18 KH-25-089-03 1 Spring, Choke Friction
19 KH-52-144-16 1 Shaft, Throttle w/Lever & Seal
20 KH-25-146-02 1 Plate, Throttle
21  KH-25-089-02 1 Spring, Idle Fuel
22  KH-25-368-01 1 Needle, Idle Fuel Adj
23  KH-25-368-03 1 Needle, Main Fuel
24  KH-25-089-02 1 Spring, Main Fuel
25  KH-25-089-04 1 Spring, Idle Speed
26  KH-25-086-26 1 Screw, Idle Speed Adj
27  KH-52-090-12 1 Lever, Choke
28  KH-25-041-04 1 /P Gasket, Bowl
29  KH-25-757-09 1 /P Kit, Float
30 KH-25-104-01 1 Bowl, Fuel
31 KH-25-041-03 1 /P Gasket, Bowl Retainer Screw
32  KH-25-100-05 1 S  Screw, Bowl Retainer
KH-25-757-11 1 /P Kit, Carburetor Repair

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

~ S
e AN
- N
4 .mAm.N AN
N / N\ N
o < A\ .
o N\ 2.\\ AN AN
RN Y
9 AN <y |II|.I.&M ’
— PaN o
() o
(@)) ,/
Dnuu N\ AN
\ AN
N = N )
// P ) \V A
/ 4“ ! ) \
\JK“\-\II#Y\ \ Aﬂ- d
\i..rI.AAA,/
=
”.I.” lllll THMHHWIW\- WV
nmmu“\\ N \ \\
A \y‘}uul o]
RSN f SN
3 \,V..F? \lvx
@ mmszw{\\ N ;T.,\T\AA /myu..\\ /
- y v _ 4|IHI“1 /, e \\..
w o /// rmmhﬁu .Nwwnw Lw,,uwmunwmummmw
N
AN
Vel Mmu_m.wﬁﬁ-.-ﬁ,
m{_.)/mnuumﬁm P ,...N//
““““ / / /ﬂ,,s
UHHHJI'... / Y \
y <
&y g\\w AAV % ﬂl
L7 D\
IAMn!wrm. — N )
JW A s SR\ B nu...u ,Illl...IlV,’ -
" N O IR
’ m —C0 é
\ //// o O T Gt 10
B AN @ b
o N Ry lIII IIIIIIIII
L AR \ /// ~un / —
(o b \ somme /// ==5
0 \\ \wEAM‘NmHI//(:
_ O
N
m UI /wmmn,L I/Ww,m W
S e W Mzw s ..EW
m - /.//w,.wnnum\ ||||||||||||
>3 N / e—= \
Pz % & AﬂJMI ///// \ //...IIIIII ™ //
y @] /m”uwr N \ " \
= TN \ /
N ~ \ ﬁ/ \
© @ e \ e\
o = - / ﬂ \
AN C \/ / e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 20 of 102

Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-49584 1 Engine, Complete
KH-52-522-79 1 Short Block
1 KH-82-755-19 1 Kit, #2 Cylinder Barrel (Includes Ref No. 2, 3 &
4)
2 KH-52-016-06 2 Valve, Exhaust
3  KH-52-316-06 2 S  Guide, Valve
4 KH-52-031-01 2 Insert, Valve Seat
5 KH-X-82-2 16 Nut, Hex, 5/16-18
6 KH-52-468-12 12 Washer, Flat, 5/16
7  KH-52-072-12 12 Stud, Step, 5/16-18 X .75, 3/8-16 X .62, 2.0 Lg
8 KH-25-086-13 2 Screw, Hex Flange, 3/8-16 X 3.62 Lg
9 KH-25-086-10 3 Screw, Hex Flange, 5/16-18 X 1.5 Lg
10 KH-52-032-08 1 S  Seal, Rear Ol
11  KH-X-802-9 9 Screw, Wash Hd, 5/16-18 X 1.0 Lg
12 KH-52-755-56 1 /P Kit, Closure Plate (Includes Ref No. 13)
13  KH-X-75-23 1 S  Plug, Hex Ctsk, 1/8 NPTF
14  KH-52-755-50 1 /P Kit, Oil Relief
15 KH-X-269-43 1 /P Ring, Retaining
16  KH-52-078-05 1 S  Shaft, Governor
17 KH-25-086-12 2 Screw, Hex Flange, 5/16-18 X 2.0 Lg
18 KH-82-755-18 1 Kit, #1 Cylinder Barrel (Includes Ref No. 2, 3 &
4)
19 KH-X-75-32 2 S  Plug, Hex Ctsk, 3/8 NPTF
20 KH-52-032-10 1 S Seal, Front QOil
21  KH-52-030-10 2 S Bearing, Sleeve (Std)
KH-52-030-11 2 S  Bearing, Sleeve (.10)
KH-52-030-12 2 Bearing, Sleeve (.20)
22  KH-52-139-02 1 /P Plug, Bottom Drain, 3/8
23  KH-52-095-03 1 Housing, Oil Pickup
24  KH-52-237-02 1 /P Clamp, Spring
25 KH-67-64 1 Screw, Hex Wash Hd, #10-32 X .43 Lg
26  KH-52-237-05 1 Clamp, Tube
27  KH-X-702-15 1 S  Plug, Cup
28  KH-52-123-10 1 S  Tube, Oil Pickup
29  KH-52-139-08 1 /P Plug, 3/4 0D
30 KH-52-141-02 1 /P O-Ring
31 KH-25-086-11 6 Screw, Hex Flange, 5/16-18 X 3.5 Lg
32 KH-41-468-01 4 Washer, Plain
33  KH-X-352-33 2 Stud, 5/16-18 X 4.12 Lg
KH-52-755-94 1 S  Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 102

2082 S/N 800,000 - 821,059

Crankshaft

¢
A
\‘_\\ A,,.* N\
A f ", .
(O =y
f!....u..__. L ..1..w.. / _
/N 4
Jf[l‘ - I

L

__mw”
,, e

__\ _—

R

/
Iy
Wﬂm..rlilm‘

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 22 of 102

Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-52-014-71 1 Crankshaft, 2-11/16" x 1-1/4" Tapped PTO
2 KH-52-468-03 AR Washer, Thrust, .119/.122
KH-52-468-04 1 /P Washer, Thrust, .128/.131
KH-52-468-05 AR Washer, Thrust, .137/.140

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

III“HEIIH-%HM“I/

ot ..1..%--,....
\“““n o g 3 /

e

Sy

Page 23 of 102

=
NG m
/ ‘_____A.\_ / /A, m
A) .
A\\\ / S
NA \\ \m ..I.
< \ﬂy / A H
o
| AW,
/// \n“““\‘ /A Aamu.nv..nl Mw “““ q
| YIS //
\ ___ _ V .u_ /) W
/ 4 )... \h K(k\
/ 9 \ L O
N \§ 7 C
l// 'r-ﬁk '- ) ...h m
/ >
,,, &
/ .
/
/ W
(@) /
: \
=2 /
X /
[o0] /.
S /
o /
o | \\
% /(\\\
<
%)
Al
[e0]
o
AN

Cylinder Head



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 24 of 102
Cylinder Head

Ref#  Part Number Qty S/P/F  Description
1 KH-52-755-78 2 /P Kit, Cylinder Head [Includes Ref No. 2 (Qty 2)]
2  KH-25-086-07 4 Screw, Hex Machine, 5/16-18 X 2.0 Lg
3  KH-52-041-18 2 S  Gasket, Head
4  KH-220534 18 /P Washer, Plain, 5/16
5 KH-41-086-02 8 /P Screw, Hex Hd, 5/16-18 X 1.5 Lg
6 KH-52-072-15 6 Stud, 5/16-18 X 2.0 Lg
7  KH-X-82-2 6 Nut, Hex, 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o
o
—
Y—
o
Te
¥
w
)
©
ol
o
D
o
i
o
©
1
o
S
-
=
S
©
z,
n o
)
& m e,
25 (&
1::;;.wn

Am u_w g

\\).Ill-..
nllu-HE.Jr

- .‘v
D=

n._.r..... -llll.....llllllllll.._'-.m”/

g

,...H-..u\_‘

/
\

(o

N
F iy r
Rl s .

ﬂn""..
54
S w
......unu
H\Illll}l
‘ n——-ﬂl'.’ V-.Tlllllllll--l'lll.- _Fh. _v )
L—‘—!_..._l IIM“-

v ————— s Amm'v

nem
&

il )
e
- \

=~ o o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 26 of 102

Dipstick

Ref #

Part Number

Qty S/P/F  Description

~NOoO O~ WNPE

KH-52-038-04
KH-52-123-09
KH-X-67-64

KH-52-154-01
KH-52-173-01
KH-52-134-04
KH-X-427-1

/P Tube, Oil Fill
Nut, Lock, 3/4 IP

1 S  Dipstick, Oil Level, 11-5/16"

1 Tube, OIl Level, 7-11/16"

1 S  Screw, Hex Wash Hd, #10-32 x .37 Lg
1 /P Tube, Clip

1 /P Cap, Pipe

1

1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 102

2082 S/N 800,000 - 821,059

Drive Line

\ V\MW..
\ w0 mrm ﬁ_,
| o/ iu; m“ L P o
AN = XA %w O
- M Mﬂ vﬁ — e m -~
m.ru_ﬂw ..l.-.lh. L M “W ...Ir.......l....r (0] ..lIIIIllI - A N am v ‘\\\\
.a..i v; ————p - . M\ \\l..HW
- A WN Tn.mmw HVIA\\ / o A WW\\WW o
o .nnHillll'L, v \\ i \ —a \\.\ Vo \.....1/
- -y ) \\M\JMAW V \, a MMW \,
(/e Aﬁ:\\ f
(&
e
O____ -...-._.AEAW
" ~ o W ©
) \ 7
N\ - \ .
Xy ————- a1 , xlrl..r.i..m,v.rl \\\HUAHW P nwv ‘
\\\ T Jl!lx.... -
- |I||mw A wwom_,\ m .\%Am e /.V \ N !-/ , -
o Wwv /FHV \ - //”HMHHI[\V//A.\ J/ g _ eummuwu HQ AMWMHHHHH H U HHHH”//*
W,f...IHHHHMIII\*J,”M/\.uu — /
Ny \
v ! ”_\ S /
& \ AS mmmm. X \ /
N e {§E \
o // ,N
N -----.._mm__, ~ y 9 / o~
WU - p ,
r Y\ N uhﬂ\m- =5 _/ —
.n.L\\ - “I“. =
N\
o \
- /
‘\\HHH //

n“

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 28 of 102

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 717-3312 1 S  Pump, Hydrostatic For components see
"Hydrostatic Pump" illustration and parts list.
710-3120 4 Bolt, Hex Patch Lock, 3/8-16 X 1.5 Lg GR5
2 721-3004 1 S  Gasket, Front
3 723-3014 1 S  Filter, Ol
4  721-3005 1 S O-Ring, 5/8 OD Tube
5 727-3009 1 /P Connector, 37 Degree
6 727-3027 1 Tube Assy
7 710-3212 4 Screw, Socket Hd Cap, 1/4-20 X 2.0 Lg
8 736-0329 8 S  Washer, Lock, 1/4
9 748-3038 1 Adapter, Pump
10 736-0270 1 /P Washer, Bell, .265 X .75 X .062 Thk
11 710-3220 1 Bolt, Hex Patch, 1/4-20 X 1.0 Lg GR5
12 748-3030A 4 /P Coupling, Drive w/O-Ring Groove
13 723-3022 8 /P Ball, Steel, 5/8 Dia Chrome
14 1 Hub, Drive Order P/N 759-3614
15  721-3025 2 O-Ring, 2.489 X.070
16 735-3029 2 Boot, Coupling
737-3023 20z Grease, CV Polyrex
17 716-0171 1 S Ring, Snap
18 736-0463 4 S  Washer, Flat, .25 X .62 X .052 Thk
19  731-3095 1 S  Fan, 10 Blade Hydro
20 1 Shaft, Drive, 23.9 Lg Order P/N 759-3614
21 710-3211 4 Screw, Socket Hd Cap, 1/4-20 X 1.75 Lg
22  737-3000 2 S  Fitting, Grease
23  748-3037 4 S Nut, Fan 1/4-20
24  703-1819 1 Cover, Coupling
759-3614 1 S  Kit, Drive Line Replacement Includes Ref No.

7,8,12,13, 14, 15, 16, 17, 20, 21, 22 & 24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 29 of 102

2082 S/N 800,000 - 821,059

Electric Start

€5,

gV

72
N I

Y (T N ]

WY 7 UDAMA

AN

== LO)

o -

A_——~
-

0w,  ——_——
"~

N

ENL78 SXNN

S mv\mwuwv/

@ F—L '

RS
NI

o™ m
N .
//. (B (¥}
g

e

et

-
{
- _ .00
1 v ~
{2
I

()]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Electric Start

Page 30 of 102

Ref#  Part Number Qty S/P/F  Description
1 KH-52-098-06 1 S  Starter Assembly [Includes Ref No. 4, 5, 6, 7,
8 (Qty 2), 9 & 10]
2 KH-X-20-1 2 Washer, Lock, 1/4
3  KH-X-81-1 2 Nut, Hex, 1/4-20
4  KH-52-755-05 1 S  Kit, Drive (Includes Ref No. 5)
5 KH-52-755-08 1 S  Kit, Drive Parts
6 KH-52-227-01 1 S Cap, Drive End
7 KH-52-170-03 1 Armature
8 KH-52-211-03 2 Bolt, 1/4-20 X 6.87 Lg
9  KH-52-227-07 1 S  Cap, Commutator End (Includes Ref No. 10)
10 KH-52-755-15 1 S  Kit, Brush
11 KH-52-126-09 1 Bracket, Mounting Nut
KH-25-450-03 1 Tag, Caution

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 102

% hIII. N
== h \
d

/I/
.r.ﬁl/ll/.
IIIH

"~
"~

2082 S/N 800,000 - 821,059

Electrical

NS

///

RS

/

«
Z g _An

,

3

X ¢
Q)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 32 of 102

Electrical
Ref#  Part Number Qty S/P/F  Description
1 725-3183 1 Harness, Main Wire
2  759-3693 2 S  Bulb, Head Lamp
3  725-3185 1 Harness, Indicator Wire
4  725-1365 6 S  Bulb, Indicator
5 725-3159 1 S Hour Meter
6  710-0936 2 Screw, Truss Hd Tapp, #6 X .62 Lg
7  725-3066 1 S  Switch, Reverse
8 712-3052 2 /P Nut, Hex Insert Lock, #4-40
9 711-3259 1 Screw, Switch
10  725-3163 1 S Switch, Ignition
11  712-3013 1 /P Nut, Ignition Switch
12 759-3476A 1 S  Key, Ignition (Set of 2)
13  725-0893 1 S  Switch, PTO
14  712-3014 1 /P Nut, Hex, 1/2-27 X .100 Thk
15 725-3164 1 S  Switch, Interlock
16  735-3036 1 Boot, Switch
17  725-3166 1 S  Switch, Snap Mount Normally Closed (Grey)
18  725-3167 1 S  Switch, Snap Mount Normally Open (Black)
19 725-3019 2 Cable Assy, Tail Light
20  725-3020 2 S  Bulb, Tail Light
21  725-3018 2 Lens Assy, Tail Light
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
736-3018 4 Washer, Int-Ext Lock, #8
712-0142 4 /P Nut, Hex Mach, #8-32

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 102

Engine Mounting, Muffler & Air Duct

2082 S/N 800,000 - 821,059

/
/
/

s,

A

4

ﬂw,n\\
//

\
\

meumﬂug
\

\

)P




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Engine Mounting, Muffler & Air Duct

Page 34 of 102

Ref#  Part Number Qty S/P/F  Description

1 703-0178 1 /P Plate Assy, Engine Mounting
736-0185 6 S  Washer, Flat, .406 X .75 X .063 Thk
710-0514 6 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5

2  750-3009 4 S  Spacer, .423 X .675 X .469 Lg
710-0520 4 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
712-3005 4 S Nut, Hex Flange Lock, 3/8-16 GR5

3  703-1865 1 S  Duct, Bottom Cooling

4  751-3083 1 Muffler
736-3024 2 Washer, Flat, .469 X .75 X .054 Thk
712-3019 2 S Nut, Hex, 7/16-14 GR5

5 726-3016 2 /P Clamp, Muffler

6 703-1839 1 Duct, Top Air

7  750-0470 2 /P Spacer, .326 X .47 X .96 Lg

8 712-3004 2 S Nut, Hex Flange Lock, 5/16-18

9  710-0599 4 /P Screw, Hex Wash Hd Tapp, 1/4-20 X .50 Lg

10 726-3048 4 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 35 of 102

2082 S/N 800,000 - 821,059

Exhaust

&

\. e e e

UL D 4 -\_ TNy
(IR TRETD ;

“

{ :_a

o

V4

0 \--
A
[

( =
h
\ 4

NG - )\

; y P .
\

L
fllt-l--.ll\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 36 of 102

Exhaust

Ref #

Part Number

Qty S/P/F  Description

~NOoO O~ WNPE

KH-X-82-2

KH-X-21-1

KH-25-072-21
KH-52-072-13
KH-52-054-05
KH-52-041-10
KH-52-054-06

Nut, Hex, 5/16-18
Washer, Lock, 5/16

S  Stud, 5/16-18 X 5.12 Lg
Stud, 5/16-18 X 4.0 Lg
Manifold, #1 Exhaust

S  Gasket, Exhaust
Manifold, #2 Exhaust

PNFEPNNRAD
~~
U

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 102

2082 S/N 800,000 - 821,059

Fender & Footrest

-
s

\
» (,\./ g._!.A._.
Nk %
//AN//"// ww/ Y
; ’ / \ \
N R
\ ,WA,AIi T e )
y wE-p)
)
i
w
- N
-|// A\ /
W\ Vi
J ////ﬁﬂl
/
-+ (Ju» \_\ J.m_ A////
WA

>

AT N N e N
AR NN N S T T e

2N N e
I o, Sy, Sy, Ny Sy S e
A N N N, e, e
[ S o oy gy S, P gy e

Y

0 e e -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Fender & Footrest

Page 38 of 102

Ref#  Part Number Qty S/P/F  Description
1 703-1796 1 Fender
779-3525A 1 Label, Rear Fender

2 703-1797 1 S  Running Board - LH

3 703-1798 1 S  Running Board - RH

4  710-3025 10 /P Screw, Hex Cap, 5/16-18 X .62 Lg GR5

5 712-3009 6 S Nut, Hex Center Lock, 5/16-18 GR5

6 712-0107 4 S Nut, Hex Patch Lock, 1/4-20

7  736-0270 4 /P Washer, Bell, .265 X .75 X .062 Thk

8 736-0173 4 /P Washer, Flat, .281 X .73 X .063 Thk

9 710-3013 4 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
10  735-3030 1 /P Foot Pad - RH
11 735-3031 1 Foot Pad - LH
12 703-1887 1 Support Assembly, Seat

726-0215 2 Tie, Strap, Pushmount

13  736-0242 4 /P Washer, Bell, .345 X .88 X .060 Thk
14  712-3010 4 S Nut, Hex, 5/16-18 GR5
15 703-1815 1 Support Bracket, Fender - LH
16  703-1814 1 Support Bracket, Fender - RH
17  710-3025 4 /P Screw, Hex Cap, 5/16-18 X .62 Lg GR5
18 736-0275 4 S  Washer, Flat, .34 X .68 X .062 Thk
19  723-3045 2 Bushing, Snap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 102

2082 S/N 800,000 - 821,059

Flywheel

v
\

\\\\ld -
ll

\\\

““RHF.AN

i

‘“\n?/_ )

5
o -~
III
",

——,

M\.JI ..ul

\!ll < v //
I!I_D, ““
)

eSS SN L

N
.
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 40 of 102
Flywheel
Ref#  Part Number Qty S/P/F  Description
1 KH-52-025-36 1 Flywheel
2 KH-52-468-15 1 S  Washer
3  KH-25-086-24 1 Screw, Hex Mach, 3/8-24 X 1.25 Lg
4  KH-X-286-17 1 /P Key, Square, 3/16 X 1.38
5 KH-25-157-01 1 Fan
6 KH-25-112-04 4 Spacer, 1/8
7  KH-25-086-21 4 Screw, Hex Wash Hd, 1/4-20 X .62 Lg
8 KH-25-162-02 1 Screen, Grass
9 KH-52-755-61 1 /P Kit, Drive Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

=

mw“\“u
.3 -
\ IIIIIIIII _rl

S VAL e
m \ &m{ _,\\
o A
o / F
g w i
©
g A: o
7\ /
D=\ ¥
\ _,./ -
;.; -
\3 // \\
A \\ ()/ \”/A \
WA \
(\ LA
N { A\ /_cv N
Aa //U/ g\_cv
R
s N\ \//
“ \ :.,3\
\ N/
B [1_; ¢
o [\ ,,,, \ @/A \\ \ e
> N AN N\ ww [ S8
: AN \NT
3 \“ \ " /ﬂ/ /”_”/ /\\ \ _
S \\ N\ /\\ e/ & .
Wu ) // / \ T 0 ‘lmm M/i\ \_“\
- o—, \:
ST //\\\
/

\ \

——

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 42 of 102

Frame
Ref#  Part Number Qty S/P/F  Description
1 703-1929 1 Frame Assy
711-3005 2 /P Bushing, Front Axle Pivot Pin
711-3009 1 Hub, Lift Handle Stop
779-3334 1 Label, Do Not Tow
2 703-1726 1 S  Latch Assy, Quick
711-3010 2 S  Pin, Clevis, 3/8 Dia X 1.06 Lg
714-0507 2 S  Pin, Cotter, 3/32 Dia X .75 Lg
3  732-3002 1 S  Spring, Latch
4  738-3001 2 S  Bolt, Shoulder
736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
736-0272 2 S  Washer, Flat, .510 X 1.0 X .060 Thk
5  759-3532 1 Cover, Frame w/Graphic
779-3532A 1 Graphic, Caution
710-3007 4 /P Screw, Hex Wash Hd Tapp, #12 X .38 Lg
6  726-3008 4 /P Clip, Cable
710-3039 2 /P Screw, Hex Cap, 5/16-18 X .50 Lg GR5
712-3004 2 S  Nut, Hex Flange Lock, 5/16-18
7  723-3042 1 /P Bushing, Snap
8 710-3182 2 Screw, Adjustment, 1/2-20 X 1.0 Lg GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
9 703-1943 1 S  Plate Assy, Hitch
710-3000 4 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 4 S  Washer, Lock, 3/8
10 703-0904 1 S  Draw Bar
710-3000 5 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 5 S  Washer, Lock, 3/8
11 703-1975 1 Screen, Lower Frame
710-0776A 2 S  Screw, Hex AB Tapp, 1/4 X .62 Lg
12 703-1976 1 Screen, Front Lower Frame
710-0776A 2 S  Screw, Hex AB Tapp, 1/4 X .62 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 102

2082 S/N 800,000 - 821,059

Front Axle

8

e Nsa_..A

o

P

A
/

o~

&
nua

‘ vl

“

0|Il...ll-..|llllN'
fi

dom-
i ‘mm-- —5

A

W

"y,
mam!

FIarzs

!

|
o

W-Ill ,llll‘ﬂL 4

. &
..m

Vhllrllle

p’

A)Hu ermwhx

i
/

P,

— g

S \ \

--1--}...,.& v_wmr;., ..m;

al

;

l(

\

(=]
o

‘,am‘

"ol
Vi

K

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 44 of 102
Front Axle
Ref#  Part Number Qty S/P/F  Description
1 759-3271 1 Axle Assy, Front [Includes Ref No. 2 (Qty 4) &
3 (Qty 3)]

2  741-3005 4 Bushing

3  737-3000 4 S  Fitting, Lube, 3/16 Drive

4  710-3019 1 /P Bolt, Hex, 3/4-10 X 5.0 Lg GR5 w/Hole

5 703-1445 1 S  Knuckle Assy, LH - Steering

6 703-0275 1 /P Knuckle Assy, RH - Steering

7  711-3053 2 /P Tie Rod

712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5

8 723-3015 2 S Ball Joint, 1/2-20

9 723-3016 2 S  Alignabal End
10 710-3111 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5 w/Hole
11  759-3452 1 Steering Lever w/Fitting (Includes Ref No. 3)
12 711-3048 1 /P Pin, Steering Pivot
13 714-0111 2 S Pin, Cotter, 3/32 Dia X 1.0 Lg
14  716-3002 1 Ring, Retaining
15  736-0921 2 S  Washer, Lock, 1/2 Dia
16  712-3012 2 S  Nut, Hex Castle, 1/2-20 GR5
17  736-3027 1 Washer, Flat, .531 X 1.75 X .090 Thk
18 710-3043 1 Screw, Hex Cap, 1/2-13 X .75 Lg GR5
19 712-3011 1 Nut, Hex Castle, 3/4-10
20 714-3001 1 S Pin, Cotter, 1/8 X 1.5 Lg
21  710-0152 1 S  Screw, Hex Cap, 3/8-24 X 1.00 Lg GR5
22 736-3039 1 S  Washer, Flat, .406 X 1.5 X .112 Thk
23 719-3065 1 Arm, Steering
24  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
25  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
26 714-3004 2 Pin, Cotter, 3/32 Dia X 1.25 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 102

2082 S/N 800,000 - 821,059

Front Wheel

e,
", 4l
",
"

—————

)

Y
II, /
mn N\ \
. /,. \

I.II
.,
-
.,
.,

| Mmmmﬂ.. .h‘ _‘
#

~ Nl
11!..: o~
. O\ u_
O o, vuu

ll ™ v
N,
",
I!I.Ivn A"w
"
",

('t
(&) \

fl..-ll\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 46 of 102
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3019 2 S  Tire, Soft-Trac, 18 X 8.5 X 8
1  734-3085A 2 Wheel Assy, Front [Includes Ref No. 2, 3, & 4]
2 737-0280 2 S  Fitting, Lube
3  734-3068 2 S  Valve, Tubeless Air
4  777-8680 2 Label, Inflation
5 741-3002 4 S  Bearing, Wheel Ball
6  731-3020 2 S Cap, Hub
7 736-0179 4 S  Washer, Flat, .531 X 1.25 X .100 Thk
8  736-3095 2 S  Washer, Flat, .535 X 1.92 X .060 Thk
9 710-3126 2 /P Bolt, Patch, 1/2-13 X 1.0 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 102

2082 S/N 800,000 - 821,059

Fuel Pump

© g

\
W\ o i
\ o i
N\ e =%
/SWW-R.\
ol ﬂl&ﬁ
Wﬂlﬂﬂﬂ“ﬂﬂlﬂ! / /
w B \mw mmwumwwummuiwuwwmr mjﬂ:._.,.lym Tnfﬂ:“ws.
< .“mm,r- = S S
w , i s
< 2

7

gy~

kﬁ
@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 48 of 102

Fuel Pump
Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-04 1 Line, Fuel (Used on Tractors with Serial No.
811,500 and below)
2 KH-X-426-9 4 S Clamp, Hose (Used on Tractors with Serial
No. 811,500 and below)
3 KH-25-155-02 AR /P Connector, Hose
4  KH-52-559-01 1 S/IF Pump Fuel [Includes Ref No. 5 & 6 (Qty 2)]
5 KH-25-041-05 1 S  Gasket, Fuel Pump
6 KH-X-25-63 2 /P Washer, Plain, 1/4 (Used on Tractors with
Serial No. 811,500 and below)
7  KH-47-086-08 2 Screw, Pozidriv TH, 1/4-20 X .62 Lg (Used on
Tractors with Serial No. 811,500 and below)
8  KH-25-353-02 1 Line, Fuel (Used on Tractors with Serial No.
811,500 and below)
9  KH-25-050-01 1 S  Filter, Fuel (Used on Tractors with Serial No.
811,500 and below)
10 KH-52-096-42 1 Cover (Used on Tractors with Serial No.
811,501 and above)
11  KH-52-353-20 1 S Line, Fuel (Short) (Used on Tractors with
Serial No. 811,501 and above)
12 KH-15-353-02 1 S  Line, Fuel (Long) (Used on Tractors with
Serial No. 811,501 and above)
13  726-0205 6 /P Clamp, Hose (Used on Tractors with Serial
No. 811,501 and above)
14  710-0425 2 /P Screw, Truss Mach, 10-24 X .62 (Used on
Tractors with Serial No. 811,501 and above)
15  712-0998 2 /P Nut, Hex Center Lock, 10-24 (Used on
Tractors with Serial No. 811,501 and above)
16 751-3103 1 S  Pump, Fuel (Used on Tractors with Serial No.
811,501 and above)
17  KH-25-050-02 1 S  Filter, Fuel (Used on Tractors with Serial No.
811,501 and above)
18  751-3090 1 Line, Fuel, 5" Lg (Used on Tractors with Serial

No. 811,501 and above)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2 \--\\\\
. \\\\\\ e
5 " T
> A, \ \ \
< wa
: :,‘%A N\
: ) v_ : \
Dl | fﬂ.%kklw \\
/, S~
,”w, e
\ -
/ //
hy /
AN \
N \
‘ ,/ ///
N\« ,,
// / \\\\ // \
// / <N
n’ \ A0 N \
# \ /”/ //II.\ \ \\
_wwmv \ N\’ ,
N , - \ \\
, PN Y
ANy A s )
w ﬁ A ....//MIW -~ < /
AN N S
f,ﬂ\ // N \ / \ \
/
/ y
/
/rl.l
/
o)
S
— ) ‘\4 N
Ql
[o0] \\ \\ AH Nm‘aﬂ ﬂlALR \v.
1 \ \
o \ \ \ .
e . \ \ /
w, A \ / Yo
L
o \{_/ o
© X
S8
O
N —
© O
o >
N LWL

\
\
//,,,
\
\ ,,,
\ \
A\
\ /
o\ R,
— 67 "
—)
/ \ wv..f----. <
/ / O\
/ A\
\\ \
\\ [0 .li--lll..y//
/ \
/ —
@3] .I...l...ll..r.mwur \\\
R
8 Amw
. \\\\\\\.{\\\ \av A)/
/s \ \ //
/ // \\
o  / // \
/ !/ \
/ !/ A\
/ 'y, A\
/ /S \
/ / /
/ // )
/ !/ /
/ //
\\\\A //
\ //
/7N /
\ / \\ \ \ \
/”(\“ / o / \
=" \ \\ e
\ \\ \AYIIIIII. -
_‘
\
/,/
\
\\
\*
@~
2N
\ \\V._.I------ -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Fuel Tank

Ref #

Part Number

Qty S/P/F  Description

Page 50 of 102

abrhwNPEF

11
12

751-3079
751-3008
751-3085
726-0205

751-3071

723-3003

751-3096

KH-25-050-02
751-3082

Tank, Fuel
S  Bushing

/P Clamp, Hose

R OODNDNPEF

N
~
0

Valve, Fuel Shutoff

Line, Fuel -24" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)

S Cap, Fuel (Order 751-3111)

Gasket, Fuel Cap (Used w/751-3071)

Line, Fuel -5" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)

1 Line, Fuel -17" Lg (Order Bulk Fuel Line Part

No. 759-3330, 10 Ft Lg)

S  T-Fitting

P

S Filter, Fuel
Sensor, Low Fuel

e
0p)

WWW.mymowerparts.com

Line, Fuel -47" Lg (Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 102

2082 S/N 800,000 - 821,059

Governor

A “ﬂ/ —
~ Vo ' // ; "I
Co2 N (/0
J f !/
\as } \\._L_ “
/o
pr\
D
A‘l.. ,.'--

mems (N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 52 of 102

Governor
Ref # Part Number Qty S/IPIF Description
1 KH-82-755-06 1 Kit, Governor Linkage [Includes Ref No.2 (Qty
2)]
2  KH-25-158-09 2 S  Bushing, Linkage Retaining
3 KH-52-186-06 1 Arm, Governor
4 KH-X-81-1 1 Nut, Hex, 1/4-20
5 KH-X-25-72 1 Washer, Plain, 1/4
6 KH-52-211-04 1 Screw, RH Sqg Neck, 1/4-20 X 1.0 Lg
7  KH-52-091-05 1 /P Spring, Governor
8 KH-235778 2 Clamp, Cable
9 KH-X-67-97 2 S  Screw, Hex Wash Hd, #10-24 X .37 Lg
10 KH-52-126-02 1 /P Bracket, Throttle Cable
11 KH-X-5-1 1 Screw, Hex Cap, 1/4-20 X .62 Lg
12 KH-52-119-03 1 /P Lever, Speed Control
13 KH-234614 1 Stop, Governor
14 KH-X-22-12 1 Washer, Lock
15 KH-231355 1 S  Pin, Governor Stop
16 KH-X-25-12 1 /P Washer, Plain, 1/4
17 KH-52-078-04 1 S  Shaft, Governor Cross
18 KH-X-25-102 2 S  Washer, Plain, 1/4
19 KH-X-269-28 1 Retainer, Governor
20 KH-X-25-63 1 /P Washer, Plain, 1/4
21 KH-A-235743-S 1 /P Kit, Governor Gear
22 KH-237022 1 /P Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 102

y/ IIII .
7~ RN/, v
[ e /-
Y '\\val
\n\ )

\»A&VAUUW

ot
- mumw._ \\
\Yﬂiﬂﬂﬂﬂl\\

\\V

™,

(9}

—

P
,“\“ R
AANNRR
STANERN W NN
<3 ,I...Illlihf& \, Iw /,W.u

Ny

o

-

N
SR M Ty N\,

mmnumﬂ/ Ny
A

A A4 P

/ R
LV

N
Xy r~

\

/

QO

—

2082 S/N 800,000 - 821,059

Hood & Grille

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 54 of 102
Hood & Grille
Ref#  Part Number Qty S/P/F  Description
1 703-1951 1 Pedestal
2 712-3044 2 Nut, Wing, 1/4-20
3  736-0463 10 S  Washer, Flat, .251 X .62 X .052 Thk
4  759-3667 1 Panel, LH Side
5 759-3668 1 Panel, RH Side
6  759-3566 1 Graphics Kit, LH Side Panel
759-3567 1 Graphics Kit, RH Side Panel
7 710-3002 4 S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
8 736-0119 4 S  Washer, Lock, 5/16
9 703-0008 2 /P Retainer, Grille Housing
10  731-3099 1 Grille, Insert
11 731-3102 1 S  Grille, Lens
12 759-3527 1 S  Grille w/Label
779-3535 1 Label, Light
13  703-1829 1 S  Hinge Assy, Hood
14  710-3214 4 /P Stud, Double Ended
15  712-0107 4 S Nut, Hex Patch Lock, 1/4-20
16  703-1856 1 Plate, Hinge
17  710-0748 6 /P Screw, Pan Hd Tap, #12 X .50 Lg
18  731-3089 1 S Hood
19  779-3536 2 S  Graphic, Cub Cadet Script w/Studs
726-3047 6 S  Retainer, Push Nut
20 710-3217 1 /P Screw, Truss Hd, #8-32 X .38 Lg
21  732-3063A 1 Clip, Hood Latch
22  736-0310 1 /P Washer, Flat, .16 X .38 X .045 Thk
23 712-3072 1 S Nut, Hex Keps, #8-32
24 711-3296 1 S  Pin, Latch
25  710-0286 2 /P Screw, Phillips Hd Truss Mach, 1/4-20 X .50
Lg
26 703-1955 1 Bracket Assy, LH Panel Mtg
710-3013 2 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 102

2082 S/N 800,000 - 821,059

Hydraulic Cylinder

/ v [
. _7 A,. .
L0 1 ot ] ../_m Ay
" o, Ny \\ ““u -
SR R
- VR v o
N \\\ \\ - I.,
o ‘\ \\Illl/ W
w
3 __, ‘h V v_
I!ll\\\ /
III!IIII\\\\

(o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 56 of 102
Hydraulic Cylinder
Ref#  Part Number Qty S/P/F  Description
759-3431 1 /P Kit, Hydraulic Cylinder Seal (Includes Ref No.
1,2,3,4&5)
1 1 O-Ring, 2-1/8 X 2-1/2 X 3/16
2 1 O-Ring, 3/4 X 1 X 1/8
3 1 O-Ring, 2-5/16 X 2-1/2 X 3/32
4 1 Seal, Hydraulic Cylinder Piston Rod Wiper
5 1 Retainer, Hydraulic Cylinder Front Head
6  717-3005 1 /P Cylinder, Hydraulic

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 57 of 102

2082 S/N 800,000 - 821,059

Hydraulic Lift Valve

L

P~

f

\
= __\ , N
D \

\
D

(a9
\

Y
- _A\_._
/ s r-rtn
'/ h‘.._m‘ g,
l \\ / _nlu\mm“\‘-_ \
I‘“l.--..'....l!'.xn"
’ Y
\ \
\ /,. e
.._/
L
,/
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 58 of 102
Hydraulic Lift Valve
Ref#  Part Number Qty S/P/F  Description
717-3308A 1 /P Hydraulic Valve Assy
759-3512 1 Kit, Valve Rebuild [Includes Ref No. 1, 2 ,3, 4,

5,6, 7 (Qty 3) & 8 (Qty 6)]

1 710-0192 1 /P Screw, Truss Mach, #10-24 X .38 Lg
2  736-0400 1 S  Washer, Flat, .218 X .62 X .063 Thk
3 716-3016 1 Ring, Int Snap, 1.023 Dia

4  711-3288 1 Cup, Centering

5 732-3059 1 Spring, Comp, .50 OD X .76 Lg

6  736-3008 1 S  Washer, Flat, .344 X .75 X .105 Thk
7 721-3022 2 O-Ring, .424 X .103 Dia

8 721-3021 4 S O-Ring, .301 X .070 Dia

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 102

) D=

[ ‘

[
\ \ Lt m
/ & 7 ) 1) E— S
- \\ \ / m%mM\ %wwv..x!i}' o~ >
IIII...I J | ﬂw ﬁ, n, | l ;
/ c ,.W%w., / ﬁn..,n,uw p 5

NS §/)o—& [ S
\ \ \ Jw\uj_ \ | ..‘. \ n\ mww Nu
SRTIN Wy ) W
I -, N\L .,. /v_
Loy 2N n.
/ \ / o Ts) .
llln“ml \mmu “mu\ ll...ll. W 1DIIHHH......U. e \ /
o f / /..mm” .....h!... ~
..lll,...ll... m ] ll!...,.. ~

.
o
4 1
rd
I ¥
f X
TN
LN
;Y "
N T
M e
T T
T Y
T W
7 S W
[ >4
T
T
e Y
l ™
. T
T T o
T ——
T
e o

o - < p ,,./w
2 y, f

- ~ _ \J.,
— \ _w
% B )M../.lll L, ..III \ e \ \\

f m e .||||l..||..._‘Am 7”LAN. l...ll !....‘ \ -‘ A
o m (s s V" llll i A , I
33 S \ \
nUi m rll llJlmv"“wu_ /' /I /
25 ) g \ \ \
o0 .-IJ I _)U. / /
N m Jrll [Tal] Jm_—k' .-(-I. “v / /
53 RV /N )
S § ® / >
S P o / / T
o> -— \‘ \ - \‘N‘\ > -
NI \ _._\Aﬂ - ‘\\

ot >

e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Hydraulic Lift/Controls

Page 60 of 102

Ref#  Part Number Qty S/P/F  Description
1 731-3100 1 S Handle, Valve
779-3534 1 S  Label, Lift Handle
2 710-0749 1 S  Screw, Hex Cap, #10-24 X 1.0 Lg
3  712-0998 1 /P Nut, Hex Center Lock, #10-24
4  713-3000 1 S  Link, Chain
5 717-3308A 1 /P Valve, Lift (For component parts see
breakdown under hydraulic lift valve)
6 736-0329 5 S  Washer, Lock, 1/4
7  710-3218 1 Screw, Socket Hd Cap, 1/4-20 X .62 Lg GR8
8 721-3021 2 S O-Ring, .301 X .070 Dia
9 703-1803 1 S  Clamp, Double
10 727-3046 1 Hose, Cylinder-Contracting
725-0157 1 /P Strap, Tie
11 727-3045 1 Hose, Cylinder-Extending
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
13  736-0270 1 /P Washer, Bell, .265 X .75 X .062 Thk
14 710-0641 2 /P Screw, Hex Cap, 1/4-20 X 2.25 Lg
15 703-1801 2 Bracket, Valve Mtg
16  712-3006 4 /P Nut, Hex, 1/4-20 GR5
17  717-3005 1 /P Cylinder, Hydraulic (For component parts see
breakdown under hydraulic cylinder)
18 727-3006 1 /P Elbow, 90 Deg w/O-Ring
19 721-3002 2 /P O-Ring, 1/4 OD Tube
20 727-3007 1 /P Elbow, 45 Deg w/O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 102

2082 S/N 800,000 - 821,059

Hydrostatic Transm

ission

\c

-

‘m|llll IIIII..J/

o

\

&

\8 8 58
/ \
,, \ O\

e it

| )\ R

<
A
@ .......--..--I-mym. \
o
)
N

Ve \\A_Am.”

G

- = e ) CN

T

0 00O

\\o bl

w__“i_. o

ﬁmwumhg#Vwa

o ll...!.lll.ll

Q
€ m
A/un
mnﬂv
20
w.
J—— “mmq
\II.W!MH””._.
.i//_/ Qr..i””uuuuv‘ - \:mw
NG vv P A@wmw
l/ Ry \\\ _ ﬂ g ¢
N, ) - T8
Ny b /e Ve
“ o mm\mamww
(O
Oy
T\
AIM/ ,”..Illl\
£y
72
el
u

V.'.IIIIIIIIIII! [P~

- At}
P —-cam= 00

-—

nJ

3
~y
N

)
(o=

O
~ /

.
.,

=0}

\ . & )
I\ ~ Nt} /Yt I v oo}

0 N Y
oY :
. \imnwwg\v

~ II.

A

r.t
"
N S

v. © _mw .. mmm...ii..lu- W

(]

w4
D)) S, I

3

\
\ \

JAV A U
\,\\mmnzxsuw. &\ \

gy’ “ /

.;.8 Aww, \ \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Hydrostatic Transmission

Page 62 of 102

Ref#  Part Number Qty S/P/F  Description
A  SU-9510405-0003 1 /P Kit, Charge Pump (Includes Ref No. 27, 28,
29, 30, 31 & 32)
B  SU-9500085 2 S  Valve Assembly (Includes Ref No. 35, 36, 37
& 38)
C SU-9510385-0003 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2), 20 & 34)
D SU-9510385-0001 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2), 19 & 20)
E SU-3103078 1 Housing Assembly (Includes Ref No. 1, 2, 4
(2) &5 (2)
1 SU-3103069 1 Housing, Transmission
2  SU-9008000-7505 1 S  Seal Lip
3  SU-9001370-0003 1 /P Bearing, Roller
4  SU-9001455-0004 2 Bearing, Needle
5 SU-9008000-6701 2 /P Seal, Lip
6  SU-9009625-6904 2 /P Washer
7 SU-3101045 1 /P Shaft, Trunnion
8 SU-9006320-0069 1 Ring, Retaining
9 SU-3102875 1 S  Gasket
10  SU-9004800-2506 2 S Pin
11  SU-3102907 1 /P Shaft, Motor
12 SU-3102020 2 /P Plate, Thrust
13  SU-3103136 2 /P Block, Cylinder
14  SU-3102687 1 /P Plate, Valve
15  SU-9001355-0001 2 /P Bearing, Roller
16  SU-3100055 2 /P Plug
17  SU-9004201-3100 2 S O-Ring
18  SU-9510447 4 /P Kit, Shim Pack
19 SU-3101536 1 /P Spring, Center Relief Valve
20 SU-3100053 2 /P Cone, Relief Valve
21  SU-9007200-3728 4 Screw, Hex
22  SU-9005001-2500 1 Plug, Pipe
23  SU-9005100-7500 2 Plug
24  SU-3103110 1 S  Center Section
25  SU-3101069 1 /P Pipe
26  SU-9007206-4428 2 Screw, Hex
27  SU-9008000-6201 1 S  Seal Lip
28  SU-9001455-0002 1 /P Bearing, Needle
29 1 Charge Pump Housing (Order Charge Pump
Kit No. SU-9510405-0003)
30 SU-9004875-0076 1 /P Pin
31 1 Gerotor (Order Charge Pump Kit No.
SU-9510405-0003)
32  SU-9004100-0360 1 O-Ring
33  SU-9005001-1200 4 Plug, Pipe
34  SU-3102301 1 Spring, Implement Relief
35 1 Valve (Order Valve Assembly No.
SU-9500085)
36

SU-9004201-8000 . MyAMower B&fts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Hydrostatic Transmission

Page 63 of 102

Ref#  Part Number Qty S/P/F  Description
37 SU-9006110-0160 2 /P Ring, Back-up
38  SU-9004100-0160 2 O-Ring
39 SU-3102731 1 /P Plate, Valve
40  SU-9004800-1508 2 /P Pin
41  SU-9004690-1910 3 /P Pin, Spring
42  SU-3103072 1 Swashplate
43  SU-3103546 1 S  Shaft, Pump
44  SU-9001310-0001 1 /P Bearing, Ball
45  SU-3103181 1 S  Shaft Assembly, Trunnion
46  SU-9007500-3722 2 Screw, 12 Point
47  SU-9007200-3724 2 Screw, Hex
48  723-3014 1 S  Oil Filter
49  SU-9004201-5000 2 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

U

‘ m \ e —_— N\
o
o
—
Y
o
<
©
o)
o
©
o
\ \W
,
4
-l
//Q \._ﬁ,.m
o)) /
re)
=2
o *
& o)
! y—
o -
S |
o
o N
o -
0
Pz -
= (otee g\
7S N AN
N = 9
= A
o Iy {/Ml1
I o .//.//
\)ﬂ” e
™ .Illllu.h v'
~ \ /

————,

\,‘J;..\.V

-

<

( o

Nl

i

>

D)D) i

(o)

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 65 of 102
Ignition
Ref#  Part Number Qty S/P/F  Description
1 KH-237878 1 /P Kit, Stator
2 KH-X-67-51 4 S Screw, Hex Wash Hd, #10-24 X .75 Lg
3 KH-236473 1 Connector
4  KH-48-154-02 1 Clip, Lead
5 KH-52-313-02 1 Grommet
6 KH-25-086-15 2 Screw, Hex Wash Hd, 1/4-20 X 1.0 Lg
7  KH-52-584-02 1 /P Module, Ignition
8 KH-25-086-16 2 Screw, Hex Wash Hd, 1/4-20 X .87 Lg
9 KH-52-126-08 1 Bracket, Module
10 759-3334 2 /P Spark Plug
11  KH-25-755-03 1 /P Kit, Rectifier-Regulator [Includes Ref No. 12
(Qty 2)]
12 KH-X-132-5 2 Screw, Hex Cap, 1/4-20 X .62 Lg
13 KH-236602 1 S  Connector, Rectifier-Regulator
KH-52-518-16 1 F  Lead, Module to Connector
KH-25-518-10 1 F  Lead, Rectifier-Regulator

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 66 of 102

2082 S/N 800,000 - 821,059

Implement Li

&3 ~—

(O Y

-

u
&
pmmmmemm— <L
ac
Ue

_ A“HMHHT\

e—"""% mw.._w./

e~

"\, . s
AN w e N T
nie .--...---..J..Amﬂw _ No m{IHH....,n mmw \ - \\-lunw
N,

[=)]

mp« m,,u ]
mmmw,/

/4! \

(9] v m—————]

\2 <

ED 0 S

— e (=

| TR /m— «©y

S T
=

e
N 5

K "~
\2)

ﬂllU |M'..l|lllillljﬂﬁ\
{

.

\\\\\. -
-

N Z

R -

.
~ 0

-—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Implement Lift

Page 67 of 102

Ref#  Part Number Qty S/P/F  Description
1 703-0838 1 Lift Assy, Rockshaft
715-3020 2 Pin, Slotted Roll, 3/8 Dia X 2.0 Lg
2 703-0854 1 S  Rockshaft Assy
3  703-0268 1 Bracket, Lift
4  711-3030 1 Pin, Clevis, 1/2 Dia X 2.172 Lg
736-0108 1 S  Washer, Flat, .510 X .75 X .033 Thk
714-0115 1 S Pin, Cotter, 1/8 Dia X 1.0 Lg
5 703-0176 1 /P Pin Assy, Lift
6  717-3005 1 /P Cylinder, Hydraulic (For Component Parts See
Breakdown Under Hydraulic Cylinder)
7  738-3008 1 Bolt, Shoulder
8 703-0174 1 Bracket, Cylinder
9 736-3019 3 Washer, Flat, .531 X 1.06 X .134 Thk
10 712-3022 3 /P Nut, Hex Center Lock, 1/2-13 GR5
11 710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
12 703-0189 1 /P Cam, Lift Handle Stop
13 720-3005 1 Knob, Torque
14  710-0206 1 /P Screw, Hex Cap, 1/4-20 X .88 Lg
15 712-0107 2 S Nut, Hex Patch Lock, 1/4-20
16  746-3018 1 S  Cable Assy, Indicator
17  738-0255 1 S  Screw, Shoulder, .375 Dia X .181
18  736-0286 1 S  Washer, Bowed Spring
19  732-0357 1 S  Spring, Extension, .33 0D X 1.12 Lg
20 703-1483 1 S Indicator Arm
21 703-1482 1 Bracket, Mounting
728-3012 2 Rivet, Pop, .125 Dia X .419 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 102

sy,
©

._

i —-.....___......

- 1-1-___---1-—-'__
__--._._-__i___

o 1

Junir
_____...__.._....____“

WWW.mymowerparts.com

o
0
o
NS
i
S o
o5
o0
% o
z 0 _—
=
e = —
& = __‘_.__ ..___-_.-____J T
Q3 ” pmy
1 -—-q __-_
il



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 69 of 102
Low Oil Pressure Switch

Ref#  Part Number Qty S/P/F  Description
1 KH-52-099-06 1 S  Oil Pressure Switch
KH-52-518-08 1 Lead (21"-18 gauge, insulated push-on tab &

uninsulated push-on tab terminals)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 102

N
N/
V /. \_ \

R—

w0 —

I,
—
(S

—

Y/

Ll
#

N
\\ -~ dmw.“.ﬂn\

J—=r e Al

~— g
e ———— > Nm,__\\"wl&iﬂ.\\

2082 S/N 800,000 - 821,059

Oil Filter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 71 of 102

Oll Filter
Ref#  Part Number Qty S/P/F  Description
1  KH-52-050-02 1 S  Oil Filter
2 710-0376 2 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
3  736-0105 2 /P Washer, Bell, .380 X .88 X .060 Thk
4  KH-25-029-01 1 S  Adapter, Remote Oil Filter
5 KH-52-155-03 1 Nipple, Hexagon
6 KH-52-136-02 1 Connector, Reducing
7  KH-52-353-12 1 S Oil Line - 20.5 Long
8  KH-52-353-21 1 /P OQil Line - 22.5 Long
9  KH-52-755-67 1 /P Kit, Oll Filter Cover [Includes Ref No. 10 & 11
(Qty 2)]

10 KH-52-041-16 1 /P Gasket, Oil Filter Cover

11  KH-X-55-15 2 Screw, Hex Socket Hd Cap, 5/16-18 X 1.25 Lg

12 KH-52-155-07 2 Connector, Reducing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 102

2082 S/N 800,000 - 821,059

Oil Pump

/
/ (

{

,
oy
..i....._

\Amr _F n”_u.i,

., .__A““....."........m... _

rl:lll =|\\\

iy,

L

III!I
iy

[en

...._" ) ,"ﬁ__ y
“___g_‘w_g____g_._

iy
IJI
.....

i,
lll_dr

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 73 of 102

Oil Pump
Ref#  Part Number Qty S/P/F  Description

1 KH-52-393-09 1 /P Rotor Set
2  KH-52-144-05 1 /P Shatft, Oil Pump
3  KH-52-043-05 1 S  Gear, Oil Pump
4  KH-52-422-01 AR /P Spacer, Shim
5 KH-X-280-25 1 Pin, Roll
6 KH-52-096-03 1 Cover, Oil Pump
7  KH-X-67-64 4 S  Screw, Hex Wash Hd, 10-32 X 7/16

WWW.mymowerparts.com



Page 74 of 102

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Pedestal, Instrument Panel & Engine Controls

2082 S/N 800,000 - 821,059

\‘

A ——— u. \‘
LN\..N.L“

__mm”f \ ..“ ,v‘._a“
s

\

<t
"
_ , - DA
£ /A :
. ...,--m\ ) IR & ’ b,,.vumw‘“
\ A/ v = S
\ AT { S Y/ .
\ ‘“Rrx Y e rm—— m:n it . xlu_iv.-nllul:......i o
:JW\ \mmmmnvv
W hos .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Pedestal, Instrument Panel & Engine Controls

Page 75 of 102

Ref#  Part Number Qty S/P/F  Description
1 731-3096 1 S  Panel, Instrument
2  746-3029 1 S  Choke Cable w/Nut
3  710-3009 5 /P Screw, Pan Hd Cutting, #10-24 X .75 Lg
4  779-3507 1 Label, Dash
5 703-1951 1 Pedestal
6  710-0709 2 Stud, Self Clinching
7  712-3071 2 S Nut, Hex Keps, #10-32
8  746-3028 1 S  Control, Throttle
9 731-3106 1 S  Knob, Throttle
10 710-3217 1 /P Screw, Cross Rec Truss Hd, #8-32 X .38 Lg
11 712-0142 1 /P Nut, 8-32

WWW.mymowerparts.com



Page 76 of 102

-y a2y,

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Piston & Rod

-
it EX2y

A\ Y
kY

\““

2

ar
\\.u“\\

e

=

o
o

-
Wy

_—
-
e
2

-

Py

\\\\ \
\‘\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 77 of 102
Piston & Rod
Ref#  Part Number Qty S/P/F  Description
1 KH-52-067-71 2 S Rod, Connecting (Std)
KH-52-067-72 2 S Rod, Connecting (.010)
2 KH-52-874-16 2 Piston w/Ring Set (Std) [Includes Ref No. 3
(Qty 2) & 4]
KH-52-874-17 2 Piston w/Ring Set (.003)
KH-52-874-18 2 S  Piston w/Ring Set (.010)
KH-52-874-19 2 Piston w/Ring Set (.020)
KH-52-874-20 2 Piston w/Ring Set (.030)
3 KH-52-141-01 4 Retainer, Piston Pin
4  KH-52-108-09 2 /P Ring Set (Std & .003)
KH-52-108-10 2 /P Ring Set (.010)
KH-52-108-11 2 /P Ring Set (.020)
KH-52-108-12 2 Ring Set (.030)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 78 of 102

2082 S/N 800,000 - 821,059

Power Steering Box Assembly

O e

III.!.II \--lllllllllll..“.-
Ve / / / =,
o , - _._, / P
“ € Ya Jn,v /8 &3/ Q). .E
Vo — /. mta.,”., \x , mm”w...,--... ® \\ ™ m
O e A 3 VAR W > Sy -
. m., - ™ R . / \.(v - o/ AR - S
) m—m =) ‘g,_ So / A/ “\ __mnu“mvjmz“ V' / - Oy ™
O e ,”,nu“”r. - _N_ ‘.nuyumm“)/ / ,, \ mn/v 3 , H
//../.-,AA lll...lll_/ \\ / | ,.aw \\ Y < / %
PN T A N
/A mhll ,”J I // .MM .lllw.l ) Q W
//”,.Hnmvn.v / \ v / @)
//O_ n/\. .\ / / / /v & m
/ /A A‘AA
/ / ] \ // v y
/e A S/ S
_1._/ .
N\yE
_//,/ \ ./n-.\
l e (V) .\ A AJ
\ \.. 1y
/ \8 \v\mmmMM/ :I\
/2
/ -.,,Mamwum\m

J‘ul

n )

= {2
0p —=————b m Y \\
w “ mv /
i ._. Ny ﬁ\ \
/ W ) @ /e /
, \\ Vwmﬂugnn\ - \\ \ TML.{1 , \\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Power Steering Box Assembly

Page 79 of 102

Ref#  Part Number Qty S/P/F  Description
703-1858 1 Power Steering Box Assy w/Flat
1 712-3057 4 S  Nut, Hex, 5/16-24
2 RG-HGF016015-X1 1 /P Power Cover & Check Valve Assy
3  RG-032755 5 Ring, Seal
4 RG-032758 5 O-Ring
5 RG-HGF015008 1 Manifold, Port
6 RG-401443-X1 1 Kit, Spring
7 RG-HGF013001-A1 1 Drive Assy, Hex
8 RG-040147-X1 1 Roller Kit, Needle
9 RG-HGF014000-A1 1 Valve & Ring Assy
10 RG-HGF015000 1 Manifold, Isolation
11 RG-HGF013002 1 Drive Link
12 RG-HGF019008 1 Ring, Metering
13 RG-021347-0112 11 Screw
14 RG-032724 1 Seal
15 RG-HGF014001 1 Cover, Commutator
16 RG-HGF014002-Al 1 Commutator & Ring Assy
17 RG-477301-0034 1 Spacer, Drive Link
18 RG-HGF107000 1 Rotor Assy
19 RG-HGF013000 1 Drive Plate
20 RG-477300 1 Spacer
21  RG-069020 1 Bearing, Thrust
22 RG-478046 1 /P Seal, Face
23 1 Ring, Back-up Order Seal Kit
24  RG-477297 1 Seal, Spacer
25 RG-HGF016001 1 Plate, Upper Cover
26 RG-086125-S10771 1 Input Shaft Assy
27 RG-401465 1 Ring, Retaining
28 RG-028493 1 Washer
29 RG-028495 1 Plate, Retaining
30 759-3572 1 Upper Cover & Tube Assy w/Flat
31 RG-061016X1 1 /P Bearing, Column
32 RG-402405 1 Dust Seal, Column
33 RG-021360-0462 4 Bolt, Special
RG-SK000097 1 /P Kit, Seal [Includes Ref No. 3 (Qty 5), 4 (Qty 5),

14, 22 & 23)]

WWW.mymowerparts.com



Page 80 of 102

_\\,v

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Power Steering Cylinder & Hydraulic Lines

2082 S/N 800,000 - 821,059

k..\

| ol
N— ————
[

) O

st

Q
Q

/
Y
~— un._iu.ﬂm\.“

N *-

©

@

<

“ |
._\ o
A

(/7

N/
fdm:”‘u N,.r\\ /

tot ...r..\\

fs.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Power Steering Cylinder & Hydraulic Lines

Page 81 of 102

Ref#  Part Number Qty S/P/F  Description
1 727-3038 1 Hose, Steering, 10.5 Lg
2  727-3037 1 Hose, Steering, 8.9 Lg
3 727-3012 2 /P Elbow, 90 Deg Tube
4  717-3041A 1 S  Cylinder, Power Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 82 of 102

2082 S/N 800,000 - 821,059

Power Steering Hydraulics

T !
o, "~ N
., "~
o,

e

N

~—

-
~——.

e . a / .
/ n‘“u. ~ \..\\HHHP...\\VV \
~, o] P
[} ,!I....l..{ \ ‘,‘N,I e \HHH\ e \\ \ \
R D //
RN P — ¢ . //
II...IIiJnWI,mv ﬂﬂw/ .// \“\_\ m,rw. . a
«f ,...IIII wﬂ._ /,/ \\ \ nm”l.. _@ H: Il.rIII.{ Eﬁg
e, \ \

| /

/4 Wy

~—d

Ja

4

.

fa=d
R

PN

SRS

7)

o
S

N

=
i

Q
rr-

(9}

,

I
prd |
Q
'
e ! .
9l | B,
Demmisy — (X0

f
-f.’lllv
—
-

. b,

~— _m/
——.., m,“... i
A d -V

-

——— - /
) —~Ie
.

s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 83 of 102
Power Steering Hydraulics

Ref#  Part Number Qty S/P/F  Description
1 717-3308A 1 /IPIF  Valve, Lift
2 703-1802 2 Clamp, Single
3 736-0329 2 S  Washer, Lock, 1/4
4  710-3218 2 Screw, Socket Hd Cap, 1/4-20 X .62 Lg GR8
5 721-3021 2 S O-Ring, .301 X .070 Dia
6 727-3048 1 Tube Assy, P.S. Return - Upper
735-3007 3 S  Spacer, Rubber
726-3020 3 Strap, Lock
7 727-3052 1 Tube Assy, P.S. Aux
8  727-3055 1 Tube Assy, P.S. Return
9  727-3053 1 Tube Assy, P.S. Inlet
10 703-1858 1 F  Power Steering Box w/Flat
11 727-3056 1 T-Fitting
12 727-3049 1 Tube Assy, P.S. Return - Lower
13 727-3002 2 S  Connector, 37 Deg Tube
14  721-3001 2 /P O-Ring, 3/8 OD Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 84 of 102

2082 S/N 800,000 - 821,059

PTO Clutch

— o\

m
(&

~==» ,u..,uwm
hﬂwwm

_,

n...

III,._.."
R

e S
:.,.r! R

\Ill--ll] n.l lﬂ“uuul
\ .,/ M .’

£
A ....._mmw__..u....

e

w,_"n... IS

o
g,
g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 85 of 102

PTO Clutch
Ref#  Part Number Qty S/P/F  Description
717-3043 1 S PTO Clutch (Includes Ref No. 1, 2, 3,4 &5)

1  759-3300 1 S Field
2  759-3302 1 Rotor
3  759-3303 1 S Armature
4  759-3305 1 Drum, Brake
5  759-3306 1 /P Spring & Nut Kit
6  710-3030 2 Screw, Hex Cap, 7/16-14 X .75 Lg GR5
7  736-0171 2 S  Washer, Lock, 7/16
8 736-3086 4 Washer, Ext Lock, .45 X .75 X .035 Thk
9  726-3008 2 /P Clamp, Cable

10 736-3017 1 /P Washer, Flat, .47 X 1.5 X .225 Thk

11 710-3029 1 /P Screw, Hex Cap, 7/16-20 X 1.25 Lg GR5

12 714-0119 1 S Key, Square, 1/4 X .75 Lg

13  711-3006 2 /P Stud, 7/16-14 Trd

14  703-1981 1 Baffle, PTO

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 86 of 102

2082 S/N 800,000 - 821,059

Rear Axle Carrier

_m,_&.h..w.-l Il/
nviﬂl !I " -
y.,u./ /!/ ///
AN NN
V.
) /
LI /
/l, \_
™~ (Vo] \\
/
\\
/
\-
/
/
] \\
T /
R /
/ d
/ _h A
\
/
\\ Iwﬂ/
_A
LUASN
7
Y, - "---...-------.dxm“m%
\ \\l...-,...V\ II Ir”MmMWMW\

“t.....il..r -
\ Am o

/ “ m M
| nn“..r
/ Mumw

o A

PV AN
VO
N

e

] "
u" ww 111:.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Rear Axle Carrier

Page 87 of 102

Ref#  Part Number Qty S/P/F  Description
1 703-1788 2 Carrier Assy, Rear Axle (Includes Ref No. 2, 3
& 4)
736-0213 8 /P Washer, Bell, 3/8 Dia
736-0169 4 S  Washer, Lock, 3/8
710-3116 4 /P Bolt, Hex Patch, 3/8-16 X 2.5 Lg GR5
710-3115 4 /P Bolt, Hex Patch, 3/8-16 X 3.0 Lg GR8
710-3124 4 Bolt, Hex Patch, 3/8-16 X 2.25 Lg GR5
2 721-3020 2 S Seal Oll
3 716-3015 1 Ring, Retaining
4  741-3033 2 S  Bearing, Ball
5 721-3014 2 /P Gasket, Carrier
6  703-1806 2 S  Axle Assy, Rear [Includes Ref No. 7 & 8 (Qty
5)]
7  703-1500A 2 /P Disc, Brake
8 710-0852 10 /P Bolt, Lug
9 716-0136 2 /P Retainer, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

4}

Page 88 of 102

_ﬂ“Hv

\,
”””.., )
Amnwu_ A A\
O NN
s II f
l_”./ /”'.\._.

PR——

2082 S/N 800,000 - 821,059

Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 89 of 102
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3016 2 Tire, Soft-Trac, 26 x 12 x 12
1 734-3017 2 S Rim, Rear Wheel
2 734-3068 2 S  Valve, Tubeless Air
3 777-8680 2 Label, Inflation
4  712-3050 10 /P Nut, Lug, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 90 of 102

2082 S/N 800,000 - 821,059
Seat & Track Assembly

/

e

00 < - —
N \\‘ - N O
) Mw N - ~ (&)
AN AN )
A \\NI//A/ Ln,“.mﬂﬂﬂﬂ/ mW .B
/o //v \ / \ f /.A//”// w
(Yow— Lo /A @ - A \ -5 WA\
w7 Jf Q- <\ e \ ¥ Q
e T AL L e \\\ \ “nm\\\ h.._m, e mw\mmv / // q
Yy, N AR 3 N
N S e S GAWAN W 2
o) _mxu )£+ \“\ﬁﬁ A// ~ ........Vv N\ ﬂ)”/ ,,,m/..,xy m
\¢/ N ~ o\ y /”f W\ 4 h,_//
NN / NER = .-V”WVW,
I~ N N . /
A ,// \ // // \\ // A \ ,,/ -
/ /H/ - /’A... L2 ,, /v‘ V\.A //.m/_"ur/ \
7 \E g / ﬁ”””,u,/ m.
Fy N
A\,ﬂwu,, ba > /N ,Mm”
va / \ AR\
/ 3
HMWJ_ \\\
= \‘
\\\
‘\ /
\ /
/ -
\ A
/&rvwv

g



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Page 91 of 102

Seat & Track Assembly
Ref#  Part Number Qty S/P/F  Description
1 759-3348 1 S  Seat w/Graphic (Includes Ref No. 2)
2 779-3348 1 Graphic, Caution
3 710-3038 2 /P Screw, Hex Cap, 5/16-18 X .88 Lg GR5
4  736-0159 2 S  Washer, Flat, .344 X .875 X .06 Thk
5 732-3069 2 S  Spring, Comp, 1.28 OD X 2.18 Lg
6 722-0160 2 Bushing, .930 OD X .50 Lg
7 712-3009 4 S Nut, Hex Center Lock, 5/16-18 GR5
8 703-1813 1 S  Channel, Seat Spring
9 738-0145 2 S  Screw, Shoulder, .500 Dia X .840
10 732-3060 2 Spring, Comp, 1.00 OD X .86 Lg
11  736-0169 2 S  Washer, Lock, 3/8
12 712-3017 2 S Nut, Hex, 3/8-16 GR5
13  710-3215 4 Bolt, Sht Nk Carriage, 5/16-18 X .62 Lg
14  736-0119 4 S  Washer, Lock, 5/16
15 712-3010 4 S Nut, Hex, 5/16-18 GR5
16  703-1844 1 Slide, Seat - LH
17  703-1843 1 Adjuster, Manual Seat - RH
18  710-3216 4 Screw, Socket Hd Cap, 5/16-18 X 1.00 Lg
19 703-1811 1 S  Bracket, Seat Pivot Support
20 703-1812 1 Bracket, Seat Pivot
21  738-0140 2 S  Screw, Shoulder, .437 Dia X .180
22  710-3008 4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
23  736-0242 6 /P Washer, Bell, .345 X .88 X .060 Thk
24  779-3524 1 Label, Seat Adjustment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 92 of 102

2082 S/N 800,000 - 821,059

Steering Mounting

7
v wa \
) r y

. &

II. ”uv

ST

L)

"

J.f ,”,A“U, nUW7

e e e e e

N pa————

WWW.mymowerparts.com

R AN / “wm,_
NN 3 /
Y /, - .
l.mm. ///“// // L/”A/ | \ m”.“
) \ \ - ¢
““nv. .._muw,“@r A\ h @ /
o/ S/ m/
MMWR\ AMWV \ \\ “SW| ) el
\\ \ e P o ladh o~
/ ‘A W/ /
) N 7/ /
(D 3 T e \g ™\ / \“\\ NV
/ A,uu_gm%--. ) \V-@_N; 9/ -@m nw_
\ K -
/ N\ D \
< o\ \
n b \ \

— © - o0 =r
" .mm, L (o]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Steering Mounting

Page 93 of 102

Ref#  Part Number Qty S/P/F  Description
1 703-1817 1 Plate, Steering Support
2 747-3016 1 Clamp
3  712-0237 2 S Nut, Hex Center Lock, 5/16-24
4  710-3004 4 S  Screw, Hex Cutting, 5/16-18 X .75 Lg
5 736-0242 6 /P Washer, Bell, .345 X .88 X .060 Thk
6  712-3057 2 S Nut, Hex, 5/16-24 GR5
7  712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
8 736-0169 2 S  Washer, Lock, 3/8
9 703-1857 1 Bracket, Power Steering Box Mtg
10  703-1858 1 Power Steering Box w/Flat (For component
parts see breakdown under power steering
box)
11 719-3067 1 S  Bracket, Cylinder Mounting
12 710-3005 2 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
13  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk HDN
14  710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
15 736-3084 2 /P Washer, Flat, .51 X 1.12 X .06 Thk HDN
16  736-0921 2 S  Washer, Lock, 1/2
17  712-3022 2 /P Nut, Hex Center Lock, 1/2-13 GR5
18  736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
19 710-3177 2 /P Screw, Hex Cap, 1/2-20 X 1.5 Lg GR5
20 723-3053 2 S  Alignaball End, 1/2-20
21  712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
22  717-3041A 1 S  Cylinder, Power Steering
23  719-3065 1 Arm, Steering
24  712-3066 1 S Nut, Hex, 1/2-20 GR5
25  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
26  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5

WWW.mymowerparts.com



Page 94 of 102

Controls

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Transm

o8
0 &m C Y A \
mAmmw.\“vv /A\\ -

IIM\“”“H /
.Q.w“wu. \ 2
,_“\_mw. \v .\\v / ’
g A, ._mmW ....lltrll&'.ﬂmmmv ./_
\\_W\\ ....lu-.,. ) “ //
e ! ww \
v &) / \ o
Mo 5 // -
T P N\ / / ™
P \ 74 \
e & N // © 0\
5\ —7
7N o ~—t oy /) @
Am..m X \ ;e — mm /
N\ .u......uuvuuu , / /
- .
L N 2 ety

& /

\
/, /

\

\

\
ﬂ-‘u_ -lillllill....-//

\

\

S
Y

") AN 4
5 o \
| \
,(W. /7
} / Pt
A MHVWV \ &
)
NCUA -
—N o o]
&l ~ A o .I...I.....ir,mm“
AN \ L o v Za
~ ™~ A\ Q) e By
A oS/
m‘\v, N mmw A /
- ——itiy ) =z \
e “mw e mmw \/V ﬂ .“/
| § K] @
I~ i Lm,ﬂnmv h L“ NM\.WM\ ,
o = \ Lf e

! / e ™
5, \‘.

/

\
ul
o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Transmission Controls

Page 95 of 102

Ref#  Part Number Qty S/P/F  Description
1 710-3033 1 Screw, Rockshaft Bearing, 3/4-16 X .75 Lg
2 712-3026 1 S Nut, Hex Jam, 3/4-16 GR5
3 703-1838 1 Shaft Assy, Cross
4  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
5 731-3108 1 Knob, Speed Control
6 723-3013 1 S  Disc, Friction
7  736-3022 3 S  Washer, Bell
8 712-3053 1 S Nut, Hex Top Lock, 1/2-20
9 723-3011 1 S Ball Joint, 5/16-24
10 712-3025 1 Nut, Hex Jam, 5/16-24
11 747-3026 1 /P Rod, Connecting
12 712-0305 2 S Nut, Hex Patch Lock, 5/16-24
13 723-3012 1 S Ball Joint, 5/16-24 LH Trd
14  712-3045 1 S Nut, Hex Jam, 5/16-24 LH Trd
15  716-3000 1 S Ring, Retaining, .375
16  703-0198A 1 /P Cam, Control
17  719-3013 1 /P Clevis Adjustment
711-3037 1 S  Pin, Clevis
736-0140 1 S  Washer, Flat, .385 X .62 X .063 Thk
714-0507 1 S  Pin, Cotter, 3/32 Dia
18 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
19 703-0232 1 /P Rod, Control
20  710-0520 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
21  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk
22  703-0196 1 Bracket, Cam Pivot
23  716-0865 1 /P Ring, Snap, .500
24 736-0272 1 S  Washer, Flat, .510 X 1.0 X .060 Thk
25 703-0194 1 S  Plate Assy, Damper Spring
26  716-0115 1 S Ring, Snap, .625
27  711-3033 2 S  Pin, Spring Guide
28  732-3012 1 S  Spring, Compression
29  732-3013 1 S  Spring, Compression

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 96 of 102

2082 S/N 800,000 - 821,059

-Differential

ission

Transm

A

\ |..F.uunun \
.ﬂuu)mtltzx -g

,, {

P lltﬁmlm
_; 1Lblllru

...memm mnuuﬂ‘...

—— _k--,-.- = ~=m,L‘,
. G - K ..rn..n..;r.- » //,y

‘__..E..gwm AI v
WY

© ©

\

,,,

o -

IIMVII ..

uﬂnnmuww””

o {8
Q‘aw“ jl

‘-l

™~

Co

A

T et VR -y s
— o “
" peirenr ] -,
__‘ lLMN‘IIJIhm\ L ‘ !1..!..: ﬂ

1] ‘\a £ [ sl | " ) i, .
—_— “ n ! .\\ v..n..uanu _.:.M“ “‘_ \‘..“
A / \ \._v
\“\ ﬁ K \ \
AV\\ . g et u_"mmn____mmm.
”, i
&)
A \
“”” v anam—— w : /
= 7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Transmission-Differential

Page 97 of 102

Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle
2 721-3015 1 S  Gasket, Rear Cover
3  703-0905 1 /P Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Differential Flange
736-0119 4 S  Washer, Lock, 5/16
710-0573 4 Bolt, Hex Patch, 5/16-18 X 1.25 Lg GR5
6 741-0369 2 /P Cone, Roller Brg
7  716-0133 2 Ring, Retaining, 11/16
8 717-3113 2 /P Gear, Pinion - 10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side - 16T
11  710-3117 4 Bolt, Hex Patch, 3/8-16 X .62 Lg GR5
736-0213 2 /P Washer, Bell, 3/8 Dia
12 710-3119 7 /P Bolt, Hex Patch, 3/8-16 X .75 Lg GR5
736-0213 7 /P Washer, Bell, 3/8 Dia

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 98 of 102

2082 S/N 800,000 - 821,059

ings

-Rear & Adapter Housi

ission

Transm

)

il

[ P con— )
™ mv

A

o

R
=7 4% . / wummmmwmunn-\._mmmww
Wi
/

@N

\.‘

\
P P -“,
.II\_\ \le.
o “ T =
~ - AP

% i
_% a M o m NNHWU.

\ | {05
s N -

Vo Am_

\ o Ny,
/ ﬂ)&tdﬁ(ﬁ. KL, _ Al il,“”\ .uylllll.lnu._ N \
. D A —y e
\ o .....|..||.im..,r.!., y kr”a”uw: \dﬂ & 2\
v |||||| — [ \\w
e oy \\ll\/m X ,, et \ \ e e v
——ff [ T J
.“N \ ,
- \
) \
.Il\., /
ﬂu 'l,ﬂ!-u !

TR ~
,,.A. _@N ,, [\

-__W - S -

[
ll“
Ir
'
H
I
L
[
i,
o
| L
17
1
1
i
]
e
}
I/
—~—
-
[os—a
A
S
—_

R,

]

| W

PN g w

-

{le )]

yv v.------.. <

Ml \ V.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059
Transmission-Rear & Adapter Housings

Page 99 of 102

Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle (Includes Ref
No. 2 & 3)
723-3034 1 Gasket, Eliminator, 24 cc Tube
723-3036 1 Primer, Gasket, 6 oz Can (For use with
723-3034)
723-3035 1 Remover, Gasket, 12 oz Can
2 717-3123 2/AR Shim, Rear Bearing Cup, .004 Thk
717-3124 2/AR Shim, Rear Bearing Cup, .014 Thk
717-3125 2/AR /P Shim, Rear Bearing Cup, .007 Thk
3 741-0370 1 Cup, Roller Bearing
4  741-0371 1 Cone, Roller Bearing
5 717-3070 1 /P Shaft, Bevel Pinion NOTE: Proper selection of
Ref No. 11 is required when replacing
717-3070. R
6 716-0138 2 /P Ring, Retaining, 1.312 Dia
7 717-3126 1 Gear, Reduction - 68T
8 717-3202 1 Housing Assy, Adapter w/Cup (Includes Ref
No. 9)
9 741-0372 1 S  Cup, Roller Bearing
10  741-0373 1 S  Cone, Roller Bearing
11 717-3127 1 /P Retainer, Front Bearing, .125 Thk
717-3128 1 S Retainer, Front Bearing, .119 Thk
717-3129 1 /P Retainer, Front Bearing, .113 Thk
717-3130 1 /P Retainer, Front Bearing, .107 Thk
717-3131 1 S  Retainer, Front Bearing, .101 Thk
717-3132 1 /P Retainer, Front Bearing, .131 Thk
12 726-0216 1 /P Plug, Expansion, 2.12 OD
13  715-0146 2 Pin, Dowel, 3/8 Dia X 5/8 Lg
14  736-0141 6 S  Washer, Spring, .445 X .75 X .017 Thk
15 710-0850 2 Screw, Hex Cap, 7/16-14 X 2.5 Lg GR5
16  736-0226 2 S  Washer, Flat, .46 X .875 X .060 Thk
17  710-0844 4 Screw, Hex Cap, 7/16-14 X 1.75 Lg GR5
18  737-0177 1 /P Plug, Drain NOTE: Use Teflon Sealing Tape
19  759-3430 1 Shim Package [Includes Ref No. 20 (Qty 3),
21 (Qty 4), 22 (Qty 2) & 23 (Qty 2)]
20  717-3097 1 S  Shim, Bearing Retainer, .004 Thk
21 717-3098 1 S Shim, Bearing Retainer, .007 Thk
22  717-3099 1 /P Shim, Bearing Retainer, .014 Thk
23  717-3100 1 /P Shim, Bearing Retainer, .028 Thk
24  717-3203 2 S  Retainer Assy, Bearing w/Cup (Includes Ref
No. 25)
710-0514 6 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
736-0169 6 S  Washer, Lock, 3/8
25  741-0400 2 Cup, Roller Bearing
26  727-3047 1 Tube, Dipstick NOTE: Use Teflon Sealing
Tape
27  703-1932 1 Blade Assy, Dipstick
721-0194 1 O-Ring
28  703-0833 1 Bracket, Trans Mtg - LH
29 7030832 WWW.mMymower Iﬁaf&és.ﬁ@mltg -RH



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059 Page 100 of 102
Transmission-Rear & Adapter Housings
Ref#  Part Number Qty S/P/F  Description
30 710-3118 8 /P Bolt, Hex Patch, 3/8-16 X 1.0 LG GR5
31 736-0169 8 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 101 of 102

2082 S/N 800,000 - 821,059

Upper Steering

—UET]

\ A %
\ \
\ X —8
/ )
//
\
//
/,
\ -
\
TN \
- ,,/ "
4 \‘m / N NG //
\\ \\m A/M// I , // ~ Illy\mwv
A /7N .
// \ \ \ // //,/ \ / " &
~\ /v ——~ \ /HIV\V. \w.u. / . .,n A n//// w o / mquJ
X 72NN R A A
Vv A Vian 1\ - \2 N / N // \ Y
ola RN i | He) \ ,,,, NS
A\\mv Gﬁ v‘v m;ux_ m, T _ A;_rw MM v .A@\ .A :w \v \v V ww v V V vwl vl .IIMIM, UMMMI|
I | 1 . Y AN 7/ /) // :
/A v%/D i \ Q\ \ /4 \ \ \
/nmf\\\“\ \\ /MI “\ r.A(A \ \ \ \ \
™ ¥ / \\\vv. mr A LY A A \h.ﬁ
/ / // \\ \““\m \ w ‘...A“w
\ A \\\ . L
// /// \\ \\ \\ \\\ , \ \\ \ \s.
// ufm“mmm\\ ) / /

0




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2082 S/N 800,000 - 821,059

Qty SIPIF

Page 102 of 102

Description

Upper Steering
Ref # Part Number

1 779-3526
2 731-3104
3 712-3056
4  736-0187
5 731-3103
6 736-3094
7  735-3028
8 741-0338
9 716-0101
10 731-3093
11 731-3094
12  732-3064
13  714-0104
14  711-3295
15 710-3013
16  731-3107
17  703-1805
18 712-0107
19 738-3081
20  725-0157
21  735-3029
737-3023

22  748-3030A
23  723-3022
24  748-3029
25 721-3025
26  736-3092
27  748-3033
28  710-3213
29 710-3211

/P
/P

n T

v VIO

/P
/P

/P

ARPRPRPRRPRRPNNRPRRPRRPRPRORRPRNRPRPRPREPNRRPRRERRPRRRERRER

Label, Steering Cap

Cap, Steering Wheel

Nut, Hex Jam, 5/8-18

Washer, Flat, .640 X 1.24 X .06 Thk HDN
Wheel, Steering

Washer, Flat, .755 X 2.0 X .030 Thk
Boot, Steering Shaft

Bearing, Flange

Ring, Snap

Guide

Bushing, Shaft Guide

Spring-Tilt, Torsion

Pin, Internal Cotter

Pin, Clevis, .25 Dia X 2.38 Lg

Screw, Hex Cap, 1/4-20 X .50 Lg GR5
Button, Tilt Control

Plate, Tilt Control

Nut, Hex Patch Lock, 1/4-20

Shaft, Upper Steering, 18.25 Lg

Strap, Tie

Boot, Coupling

CV-Joint Grease

Coupling, Drive w/O-Ring Groove

Ball, Steel, 5/8 Dia Chrome

Hub, Drive

O-Ring, 2.489 X .070

Washer, Flat, .265 X 1.0 X .030 Thk HDN
Adapter, Steering

Screw, Socket Hd Cap, 1/4-20 X 1.12 Lg
Screw, Socket Hd Cap, 1/4-20 X 1.75 Lg

WWW.mymowerparts.com



